Effect-based analyses as tools to assess the impact of
differently treated effluents on fish and

aquatic ecosystem health

Dissertation
der Mathematisch-Naturwissenschaftlichen Fakultat
der Eberhard Karls Universitat Tiibingen
zur Erlangung des Grades eines
Doktors der Naturwissenschaften

(Dr. rer. nat.)

vorgelegt von
Sabrina Wilhelm

aus Neustadt an der Weinstrafle

Tiibingen

2020



Gedruckt mit Genehmigung der Mathematisch-Naturwissenschaftlichen Fakultdt der

Eberhard Karls Universitit Tiibingen.

Tag der miindlichen Qualifikation: 13.10.2020
Stellvertretender Dekan: Prof. Dr. Jézsef Fortagh
1. Berichterstatter: Prof. Dr. Rita Triebskorn

2. Berichterstatter: Prof. Dr. Jorg Oehlmann

[...]
plant Langwiese on fish health before and after the implementation of the additional
powdered activated carbon stage. For this, histopathological diagnosis and analyses of
glycogen and stress protein levels in actively exposed trout and in resident fish were
combined with chemical analyses of effluent, surface water, sediment, and tissue samples.
The third chapter gives an overview of data collected in the framework of the project
SchussenAktivplus. This publication is a compilation of results obtained by eleven
collaborators and includes various analyses that aimed for examining the influence of the

wastewater treatment plant upgrading measure on different levels of biological organization.

In my thesis, I sought to answer the following questions:

X3

%

Do effluents discharged by conventional three-staged wastewater treatment plants

negatively affect fish health?

% Can advanced wastewater treatment based on powdered activated carbon lead to a
reduction of adverse effects in fish?

% Can a positive change associated with wastewater treatment plant upgrading also be
observed in other aquatic organisms and on other levels of biological organization?

% Is advanced wastewater treatment based on powdered activated carbon the ideal

solution to reduce micropollutant loads in our surface waters?

% Are the applied biomarkers suitable to examine the effect of effluents on fish?

-12 -



3.3 Remarks regarding my contribution to the different research projects

All data presented in this thesis were collected in the context of different research projects
that comprised several chemical and biological analyses. Within these projects, I primarily
conducted the biomarker analyses in fish. All other analyses, i.e. chemical and
microbiological analyses, laboratory biotests as well as the community analyses were
performed by project partners. Yet, the respective results were also included in the
publications in order to answer the above-mentioned research questions.

Regarding the wastewater treatment plant Langwiese, biomarker analyses in fish prior to the
implementation of the powdered activated carbon stage and shortly afterwards, i.e. analyses
within SchussenAktiv and SchussenAktivplus, were also mainly performed by former co-
workers, whereas I primarily conducted and supervised respective analyses in the context of
the project SchussenAktivplus*. Yet, to evaluate the influence of the upgrading measure, data
collected by my co-workers were included into the respective statistical analyses and

publications.

-13 -



4. Material and Methods

4.1 Test organisms

Brown trout

The brown trout Salmo trutta (Linnaeus 1758) belongs to the family Salmonidae and is native
to Europe, Asia and North Africa (MacCrimmon and Marshall, 1968). This species exhibits
numerous life history strategies, resulting in the formation of various ecotypes (Klemetsen et
al., 2003; Pakkasmaa and Piironen, 2001). In the studies included in this thesis, the riverine
resident morph Salmo trutta forma fario was used as a test organism. This ecotype is naturally
found in cool oxygen-rich brooks and streams (Moyle, 2002; Pakkasmaa and Piironen, 2001).
Salmo trutta f. fario has an elongated torpedo-shaped body and, like all salmonids, it has an
adipose fin between the dorsal and the tail fin. Adult specimens are characterized by an
olive-green to brown colouration on the back, shading to yellow-white on the ventral side.
Their body is usually covered with black and bright red spots, which are often encircled by a
pale halo (Moyle, 2002). The age of sexual maturity depends strongly on habitat conditions
and varies between females and males (Klemetsen et al., 2003). Usually, it is reached after
two to three years (Moyle, 2002). Spawning takes place in autumn and early winter. During
this period, female fish dig little pits in the substrate in which they deposit the eggs. After
fertilization by one or several males, these eggs are covered by the female with a layer of
stones and gravel (Klemetsen et al., 2003). Depending on water temperature, the larvae hatch
after four to 21 weeks (Moyle, 2002).

Brown trout are opportunistic carnivorous fish. However, depending on their developmental
stage, they specialize on particular food items. After yolk-sac consumption, larvae start to
feed primarily on drift organisms, especially insects. With increasing body size, they begin to

actively prey on insect larvae, crustaceans, and other fish (Moyle, 2002; Werner, 2004).

Rainbow trout

Rainbow trout (Oncorhynchus mykiss, Walbaum 1792) also belong to the family Salmonidae.
This species is native to the north-western part of North America and to parts of Asia.
However, since the end of the 19 century it has been introduced to many countries and can
nowadays be found in almost all parts of the world, including Europe (Crawford and Muir,
2008; Stankovic et al., 2015). Like brown trout, rainbow trout show a high variation in body
shape and colouration. Nevertheless, they are usually silvery and covered with small black
dots. Another characteristic feature is the reddish iridescent band along the lateral line
(Werner, 2004). Members of this species are sexually mature after one to five years (Moyle,
2002). Spawning period is usually in winter or early spring and the spawning procedure

itself resembles the one of brown trout. Depending on body size, a female spawns up to 3000

-14 -



eggs (Werner, 2004). Rainbow trout are opportunistic feeders, preying on insects and other
fish, however, their diet changes with body size (Moyle, 2002).

Since habitat requirements, reproduction sites, and food resources strongly resemble the
ones of the brown trout, competitive exclusion might appear, as e.g. described by Scott and
Irvine (2000). Accordingly, in some parts of Germany, especially in the Lake Constance
catchment area, and in other European countries, stocking with rainbow trout has been
prohibited in order to protect the native brown trout (Stankovic et al., 2015).

The rainbow trout has become an established test organism in the field of ecotoxicology

(Rand, 1995) and was therefore also used as a monitoring species in the present studies.

Chub

The common chub (Leuciscus cephalus, Linnaeus 1758) is a species belonging to the family
Cyprinidae and is native to parts of Eastern and Western Europe, where it usually inhabits
fast flowing creeks and rivers (Caffrey et al., 2008; Riehl, 1998). Fish of this species have a
streamlined, brassy-coloured body, which is covered with conspicuous large scales (Riehl,
1998).

Chub mature at the age of three to four years and spawning usually takes place in shoals in
late spring or early summer (Kupren et al., 2015). Eggs are adhered to solid substrate, e.g.
gravel, in fast-flowing areas of the stream. Young individuals tend to form schools in slow-
flowing areas, where they feed mostly on insect larvae (Economou et al., 1991). With
increasing body size, chub become more solitary and switch to a primarily piscivorous diet
(Mann, 1976).

Spirlin

Spirlin (Alburnoides bipunctatus, Bloch 1782) belong to the family Cyprinidae and are
indigenous to central Europe and parts of middle Asia. Within its native range, this fish
species inhabits fast-flowing, well-oxygenated rivers (Mann, 1996; Rothe, 2002; Vilcinskas,
2000). Spirlin are small, schooling fish with a greyish-green body colouration and a
conspicuous orange-yellowish colouration around the lateral line, which is surrounded by
two rows of small black dots (Bogutskaya and Coad, 2009; Vilcinskas, 2000). Their main diet
consists of benthal invertebrates and drift organisms (Vilcinskas, 2000). During spawning,
which usually takes place from May until June, females deposit the sticky eggs on gravelly
substrate (Rothe, 2002; Vilcinskas, 2000).

Due to its narrow habitat requirements, Alburnoides bipunctatus was reported to be highly
vulnerable to changes in river structure or water quality (Rothe, 2002). Because of this

characteristic, the spirlin serves as a suitable sentinel species in biomonitoring studies.

-15 -



4.2 Wastewater treatment plants and connected rivers

WWTP Dusslingen (WWTP A) and the Steinlach River

The wastewater treatment plant Dusslingen, association for sewage treatment AV Steinlach-
Wiesaz (hereafter called WWTP A), comprises primary, secondary, and tertiary treatment
processes. As a first step, untreated wastewater passes bar screens for the removal of coarse
materials and a sand trap for the removal of settleable solids. In the following primary
clarifier, primary sludge is formed via sedimentation processes. The subsequent
denitrification stage is followed by the biological purification, where activated sludge
treatment is used to degrade organic compounds. Subsequent phosphorus removal with
precipitants is followed by secondary sedimentation and the treated water is finally
discharged into the receiving river. The facility is designed to treat a maximum water
quantity of 115,000 population equivalents and the wastewater received is mainly of
domestic and, in small parts, of industrial origin. The treated water is discharged into the
Steinlach River, a tributary to the Neckar River in Baden-Wiirttemberg, Germany.

The source of the Steinlach River is in Talheim, an urban district of Mossingen. It extends
approximately 25 km in length and drains a catchment of about 140 km?2. Land use in this
catchment is characterized by agriculture and forestry, and, to a smaller extent, by urban
areas with a population density of 340 inhabitants per km? (Grathwohl et al., 2013;
Schwientek et al., 2016). In addition to some storm water overflow basins, the wastewater
treatment plant Dusslingen is the only source of pollutants originating from wastewater in
this river. During mean discharge conditions, the river water downstream of this wastewater

treatment plant consists of 15% treated wastewater (Schwientek et al., 2016).

WWTP B and the Echaz River

Due to agreements with the operators to anonymize the obtained results, the second
conventional treatment plant under investigation is only referred to as WWTP B.

WWTP B uses similar three-staged purification processes as described for WWTP A. It is
designed for the treatment of max. 140,000 population equivalents and wastewater received
by this facility is mainly of domestic and industrial origin. However, compared to WWTP A,
the proportion of industrial wastewater is much higher. After the secondary clarifier, the
treated water is discharged into the river Echaz, a tributary of the Neckar River.

The Echaz River’s spring is located near Honau, a village in Baden-Wiirttemberg, Germany.
After 23 km, the river flows into the Neckar River at Kirchentellinsfurt, a municipality
belonging to the district of Tiibingen (Herdtfelder, n.d.). The Echaz has a catchment area of
130 km? which is characterized by a mixed land use, including agricultural, forest and urban

areas with a population density of 1100 inhabitants per km? (Grathwohl et al., 2013;

-16 -



Schwientek et al., 2013). Apart from three wastewater treatment plants, including the facility

under investigation, several storm water overflow basins are connected to this river.

WWTP Langwiese (WWTP C) and the Schussen River

The WWTP Langwiese, association for sewage treatment AZV Mariatal, Ravensburg (in this
thesis also called WWTP C) purifies wastewater of about 170,000 population equivalents that
is mainly of domestic origin. Until September 2013, wastewater treatment in this facility
comprised primary, secondary, and tertiary steps as described for WWTP A and B, however,
including an additional sand filtration step for further removal of suspended particles,
phosphorus, and nitrogen. Since September 2013, the wastewater is additionally processed in
a powdered activated carbon stage that was installed right before the sand filtration unit.
The dosage of the activated carbon was adjusted to 10 +5 mg/L wastewater. Following
treatment, the wastewater is discharged into the river Schussen.

The Schussen River is one of the major tributaries of Lake Constance, originating near Bad
Schussenried and flowing into Lake Constance near Eriskirch (Giide et al., 2010; Triebskorn
and Hetzenauer, 2012). The catchment area of 815km? is mainly characterized by
agricultural and densely populated urbanized areas. The Schussen River receives treated
wastewater of in total 20 wastewater treatment plants. In addition, more than 100 storm

water overflow basins are connected to the river.

The Argen River, a reference site for the investigation of the WWTP Langwiese

With a total length of 78 km, the Argen River is the third largest tributary of Lake Constance,
draining a catchment area of 652 km?. It was reported to be less polluted than the Schussen
River (Triebskorn and Hetzenauer, 2012). Hence, it was selected to serve as a reference site in
the project SchussenAktivplus.

The Argen River originates near Pflegelberg through the confluence of the headwaters
Upper and the Lower Argen and flows into Lake Constance near Langenargen. The nutrient
and pollutant load of the rivers Argen and Schussen are comparable. However, the Argen
River’s average discharge is almost twice as high as the one of the Schussen River, resulting
in a higher dilution and, consequently, lower pollutant concentrations compared to the

Schussen River.

4.3 Biomonitoring

Caging exposures of rainbow trout
Juvenile rainbow trout were actively exposed in stainless steel cages (Figure 1) upstream and

directly downstream of the wastewater treatment plant effluents. The cage downstream of

-17 -



the respective wastewater treatment plant was installed in a way to receive 50% effluent and
50% river water in order to prevent low oxygen concentrations and excessively high
temperatures. Each cage contained 20 - 21 fish, which were fed every two days with food

obtained from the fish hatchery. Details about exposures are given in Table 1.

Figure 1: Cage used for in situ exposure of rainbow trout.

Table 1: Caging exposures of juvenile rainbow trout at the wastewater treatment plants.

End of exposure

Start of
art or exposure (date of sampling)

Duration of exposure

Cages' 27 Feb 2015 17 Apr 2015 50 days
WWTP A | Hatchery (negative) ) ) ) )
06 May 2015 0 days/ immediate dissection
control
I N N —
Cages? 03 Mar 2016 15 Mar 2016 13 days
WWTP B | Hatchery (negative) ) ) ) )
03 Mar 2016 0 days/ immediate dissection
control
I e —
Cages
Prior to upgrade 15 Nov 2012 17 Jan 2013 63 days
02 Dec 2013 04 Feb 2014 64 days
After upgrade
03 Dec 2014 05 Feb 2015 64 days

WWTP C* | Negative controls

Prior to upgrade:
15 Nov 2012 24 Jan 2013 70 days
Laboratory control

After upgrade: 29 Jan 2014
Hatchery control 04 Feb 2015

0 days/ immediate dissection

—_

Exposure at WWTP A was terminated after 50 days due to falling water levels downstream of the effluent
caused by rising water temperatures.

N}

Exposure at WWTP B was terminated after 13 days due to the incidence of mortality at day 11.

w

Some of the studies at WWTP C (prior to upgrade and first exposure after upgrade) were conducted by co-
workers in the research project SchussenAktivplus. These results were complemented by studies conducted by
me and included in the statistical analyses to examine the influence of the WWTP upgrade.

-18 -



Bypass exposures of rainbow trout and brown trout (for investigation of WWTP C)
During the project SchussenAktiv, two bypass flow-through mesocosms were installed for
active biomonitoring experiments with juvenile rainbow trout and brown trout, as well as

with eggs of both species (Figure 2).

Figure 2: Bypass station.

One of these bypass stations was positioned at the Schussen River about 6 km downstream
of the effluent discharge (coordinates: 47°40'44.0"N, 9°32'24.8"E), the other one at the Argen
River (coordinates: 47°39'11.2"N, E9°44'30.8"E) serving as a reference site. Both bypass
stations contained five aquaria a 250 L each, which were continuously flown through by the